

Pharmacological Therapy for Asthma





Oral Inhalers

Corticosteroids
Usual Adult Dose
Usual Pediatric Dose


Beclomethasone 42 mcg MDI
2-5 puffs bid-qid
1-4 puffs bid-qid


Triamcinolone 200 mcg MDI
2-5 puffs bid-qid
2-3 puffs bid-qid


Fluticasone 44,110, 220 mcg/puff MDI
88 – 880 mcg bid
88 – 220 mcg bid  **(note different strengths)


Flunisolide  250mcg MDI
1-4 puffs bid-qid
1-2 puffs bid

Mast Cell Stabilizers




Nedocromil sodium 1.75 mg MDI
2-4 puffs bid-qid
1-2 puffs bid-qid


Cromolyn sodium 800 mcg MDI
2-4 puffs tid-qid
1-2 puffs tid-qid

Beta-2 adrenergic agonist




Albuterol 90 mcg MDI
2 puffs tid-qid
2 puffs tid-qid


Salmeterol 21 mcg MDI
2 puffs bid
1-2 puffs bid

Anticholinergic




Ipratropium MDI
2-3 puffs q6h
1-2 puffs q6h

Oral




Theophylline  Tabs
300 mg bid-tid
10-20 mg/kg/day


Montelukast 4, 5 and 10mg Tabs
10 mg hs
2-5 yo 4mg hs; 6-12 yo 5mg hs; >12 yo 10 mg hs


PrednisoneTabs
7.5-60 mg/day
0.25-2 mg/kg/day


Prednisolone Syrup
5-60 mg/day
1-2 mg/kg/day


Methylprednisolone Tabs
2-60 mg/day
0.5-1.7 mg/kg/day
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